Your (Half Yearly Compliance Report) has been Submitted with following details

Proposal No SIA/MP/IND2/43562/2016
Compliance ID 128146623

Compliance Number(For Tracking) EC/M/COMPLIANCE/128146623/2025
Reporting Year 2025

Reporting Period 01 Dec(01 Apr - 30 Sep)

Submission Date 29-11-2025

RO/SRO Name Shri S Senthil Kumar

RO/SRO Email jk083.ifs@nic.in

State MADHYA PRADESH

RO/SRO Office Address Integrated Regional Offices, Bhopal

Note:- SMS and E-Mail has been sent to Shri S Senthil Kumar, MADHYA PRADESH with Notification to Project Proponent.



i

%"EA"

LUPIN LIMITED (UNIT 1) als®
Plot No. M-2 & M-2-A, SEZ, Phase-ll, MISC Zone, b )

Apparel Park, Pithampur, Distt, Dhar - 4564775 :
Tel: +91-7292-417300, 417399 LU PIN
[...]
¥ City Office : 3/26, Vijay Nagar, Opp. Sayaji Hote!, Indore (M P ) india. Tel No.:0731-4068173
¥ Lab Contact No. ; 96698 89316, 98270 08819, 7089333892
» Email:info@azislabs.com, . dingwani@azisiabs.com. Visit: www azislabs.n

RECOGNIZED BY MINISTRY OF ENVIRONMENT, FOREST & CLIMATE CHANGE (MoEFCC), NEW DELHI
1SO 9001:2015, ISO 140601:2015, ISO 45001:2018 (OH&S) CERTIFIED LAB

Format No. : ALIFM/S1A S Test Rep o , —

‘ Report issued to : | A.RNo. . WAT-368/2025 - 2026
/S LUPIN LIMITED Sample Recelved Date : 09/04/2025
Report Issue Date 22/04/2025 |

Plot No M-2 & M-2-A, SEZ PHASE I
Misc. Zone Appare! Park Pithamput. 454775
Dhar (M.P) ! ‘

Sample Name - Composite Sample - Borewell Water

Sampling By. . Azis Labs Sample Quantity : Unsealed i
i Sample Quantity - 1 x 10 itr. approx Analysis Start Date - 09/04/2025 |
| Sampling Date = 09/04/2025 Analysis End Date - 2210412025 |
: Packing - Plastic Bottle |
§1 _msm__ CHARACTERISTIC L UNIT | RESULT Desirable | Permissible " METHOD OF TEST ']
l51. |pDT-0,p’ ug/lit | BDL 1 - USEPA 508 ]
/52 | DDT-p,p’ ug/lit | BDL 1 USEPA 508

53 | isoproturon pg/lit BDL NS NS USEPA 532

54 | Malathion pg/lit BDL 190 USEPA 8141 A
| 55 | Methy! parathion | pg/lit BDL 103 USEPA 8141 A

| Monocrotophos pg/lit BDL 1 USEPA 8141 A

57 Phorate pg/lit BDL 2 USEPA 8141 A

58 | Ethion pg/lit  |BDL 3 USEPA 1657 A

***End of Report™”
I
|
|

ﬂnarks : -__ -

Note : S
% 1 The legal liabilities limited up to the analytical charges only.

. ’ 2 The results are related only to the sample tested
3. This reports shall not be reproduced without the writters approval of Azis Labs
-; 4 NABL Accredited Lab.
5 As Per IS 10500-2012 (RA 2023).Limit
! 6 BDL. Below Detection Limit
=g
' MANN] BAMNIYA
Authorized Signatory

b 'iqdustrial & Environmenta! Pollution, “Water & Effluent Waler Testing, Drugs & Pharmaceurical, BiologicaIiMicrobiofogica! Testing Services.
P Food & Agriculture Products Testing, *Method Development & Validation (Pharma. Food & Environment).

» “AP!Product (Process Development & Research), GMP/GLP Solution for Pharma/ Food industry

SCANCOPY Page 5 of 5

SCAN COPY



» Works : PiotNe. M-43

Secwr-o

AzisLabs

lampuré I\¢|7L JI'\

Dhar, (M.P.) India

b City Office . 3/26 h;ayNagaf. Opp. Sayai Hotel intare (VP india Tel Nooa/s L anents
b Lab Contact No. 9659889316, 8827008819 708933389~
b Email wie@eazisiabs.com, j dingwani@azisiabs.com Visi - www azslabs

RECOGNIZED BY MINISTRY OF ENVIRONMENT, FOREST & CLIMATE CHANGE (MoEFCC]) NEW DELHI
IS0 8001:2015, 1SO 14001:2045, 1SO 45001:2018 (QH&S) CERTIFIED LAB

Format No. : AL/IFM/51A

Test Report

Report Issued to :
¢+ M/S LUPINLIMITED
Plot No. M-2 & M-2-A. SEZ PHASE
i Misc. Zone Apparel Park Pithampur. 454775
| Dhar (M.P)

AR No.
Sample Received Date
Report Issue Date

: MICR-369/2025-2026

t09/04/2025
10/04/2025

Sample Name : Composite Water- Borewell water

Sampling By. | Azis Labs Packing Type Unsealed
f Sample Quantity - 1 x1tr approx Analysis Start Date 09/04/2025

Sampling Date - 09/04/2025 Analysis End Date 10/04/2025
i Packing . Plastic Bottle

SR ~ Parameter RESULT |UNIT o

1 E. Coli Absent MPHN/100m! Absent APHA (24" Edmon)9221 -G:2023

2 Total Coliform Absent MPN/100m! Absent APHA (24" Edition)9221-B:2023
|
i

Remarks :

Note :

1. The above legal liabilities limited up to the analytical charges only

2. The results are related only to the sample tested.

l‘ 4 NABL Accredited Lab.

|

i

1 3. This reports shall not be reproduced without the written approvat of Azis Labs.

MANOJ BAMNIYA

Authorized Signatory

'+ “Industrial & Environmental Pollution, ‘Water & Effluent WaterTestmg Drugs & Pharmaceutical, BlologlcalrMlcroblologzcal Testing Services.
» *Food &Agriculture Products Testing, *Method Development & Validation (Pharma, Food & Environment).
» *APIProduct (Process Development & Research), GMP/GLP Solution for Pharma/ Food Industry

SCANCOPY
SCANCOPY

Page 1 of 1




Annexure-5
REGARDING COMPLIANCE OF CREP CHARTER IN PHARMACEUTICAL INDUSTRIES

Sr.
No.

Point wise CREP Charter

Compliance Status

Segregation of waste streams. Waste stream
should be segregated in to high COD Waste, toxic
Waste. low COD waste, inorganic waste etc. for the
purposes of providing appropriate treatment
implementation by December 31’ 2003 and action
plan to be submitted to SPCB by June 30’ 2003.

Effluent Treatment plant having capacity to treat 150
m3/day is installed. Wastewater generated from
process area is decontaminated and further treated in
ETP along with domestic & utilities wastewater. Treated
effluent from ETP is further treated in ZLD systems (RO,
MEE & ATFD). The recovered water from ZLD used in
utilities. We get Bioassay test done on a regular basis
for our treated wastewater by MoEF&CC recognized

laboratory.

Detoxification and treatment Of high COD
streams:

High COD streams Should be detoxified and
treated in ETP or thermally destroyed in
incinerator — implementation by March. 2004 and
action plan to submitted to SPCB by June 2003.

Kindly refer Serial no. 1.

Management of Solid Waste

Proper facilities should be provided for handling
and storage of hazardous waste,final disposal of
hazardous waste, recycling and reuse should be
oiven priority, either within the premises or
outside with proper manifest system, In case of
Iincinerable waste , properly designed incinerator
should be installed within the premises or outside
as common facility. The non- Incinerable
hazardous waste should be disposed of in
properly designed secure landfill either within the
industry premises or in a Common facility-
Implementation by March. 2004 and plan to be
Submitted to SPCB by June 2003.

Hazardous wastes {HW) are segregated and stored at
learmarked place in HW storage area prior to disposal.
The hazardous waste generated is send to Pithampur
Industrial Waste Management Pvt. Ltd. & Authorized
recycler as per authorization granted by the MPPCB
vide letter No. AWH-54964 dtd. 07.01.2022 Valid till
31.01.2027.

Consent No. AW-56674 dtd. 16.09.2022 for Air & Water
is valid till 31.01.2026

Consent No. AWH-63240 dtd. 06.11.2025 for air &
water valid till 30.09.2026 & Hazardous waste
authorization valid upto 30.09.2030.

SCANCOPY

Minimum_scale of production to afford cost
pollution Control:

For new industries, which are not connected with
CETP & TSDF and which do not have the economics
to install treatment facilities may not be
considered for granting Consent to establishment,
Industry association shall submit proposal to
SPCB/CPCB implementation by December 31.
2003 and action plan to be submitted to SPCB by

June 2003.

of

Effluent treatment: Please refer S.N. 1 above
Hazardous Waste: Please refer S.N. 3 above




Sr.

Point wise CREP Charter

Compliance Status

No.
Long term strategies for reduction in_waste:|All necessary information regarding pollution load
Consent for establishment and consent for| (hydraulic aswell asorganic), water balance and waste
operation under the Water act will be based on| quantification have been provided to the Authorities
pollution load and concentration of pollutants.| time to time.
5. | Each industry will submit pollution load,
concentration of final discharge along With Water
balance to SPCB/CPCB for formulation of strategy
— action plan to be submitted to SPCB by June 30
2003
Control of air pollution: We use some of these solvent as stipulated in the
Industry will take up on priority, the control of| Charter in our manufacturing process. The processes
Hazardous air pollutants (such as benzene, carbon| are carried out in close system and the work
6. | tetrachloride, 1-4 dioxane, methanol, toluene,| environment monitoring done by us on a regular basis
methyl chloride etc.) and odorous compound| and no significant quantity of these chemicals have
(mercapatan & hydrogen sulphide)-| been found to be present in the environment
implementation by December 2004 and action
plan to be submitted to SPCB June 2003.
Self-regulation by industry through regular We monitor wastewater, stacks, ambient air, noise,
Monitoring and Environmental auditing: ground water etc. on regular basis. Monitoring is done
Industries on their own will carry out monitoring| in-house and by MOoEF&CC and NABL Approved
of environmental parameters, audit it at regular| laboratory. We monitor the data regularly and
7. |interval and submit the same to SPCB- monitoring reports are submitted to SPCB regularly.
implementation by June 2003. Comment of
BDMA- There shall be a policy for accrediting the
auditors and the policy guideline may be issued by
MOoEF. o -
Organizational Restructuring and There is a separate Environment Department to
Accreditation of Environmental manager of manage environmental matter. The department is
industry: headed by Head—Environment who has
educational qualification in environment. Head —
a. Environment management cell created for Environment directly reports to the Plant Head/
each reporting to CEO directly- | Corporate EHS Head.
8. implementation June 2003. The operations of all Environment management

b. There should be certification system for
environmental manager at individual level
and common facility level. BDMA may evolve
the program along with SPCB/CPCB-
implementation by March 31, 2004 and
action plan to be submitted to SPCB by July
2003

facilities are monitored round the clock.

Monitoring of environmental parameters are done
at in-house analytical facility with qualified and
experienced chemist.

Optimising the inventory of hazardous chemicals:
The information shall be submitted to SPCB

regularly along with rational —action plan to be
submitted to SPCB by March 31, 2003

The inventory of all chemicals including hazardous
chemicals at the site is regulated as per optimized
inventory norm through a dedicated warehouse and
procurement team.

SCANCOPY

-----------------------



SCANCOPY

i

LUPIN Annexure-6

Details of Effluent Treatment Plant Design Data:

Parameter Design Concentration Outlet parameter
Flow m3/Day 150 150

pH 5-12 6.0to 85

Total Suspended solids 2000 <100

Oil & Grease 50 <10

BOD 3 day @ 27°C 4500 <30

coD 8000 <250

All values are in mg/lit except pH and flow.
Treatment process
The treatment of the effluent is carried in four stages.

Primary Treatment

In Primary treatment, the effluent passes through a Coarse Screen followed by Oil & Grease trap. After
removing O & G, the effluent is equalized/neutralized and homogenized in the equalization tank. The mixing
within equalization tanks is effected by air diffusion through coarse bubble aeration. The effluent then passes
through the flash mixer provided with alum dosing and then to Clariflocculation tank provided with
polyelectrolyte dosing to enhance the flocculation and then settling of primary solids.

Secondary Treatment

The secondary Treatment is based on the principal of aerobic biological oxidation. Considering the BOD
concentration, biological oxidation is offered in two stages. Aeration tanks contain biological mass kept in
suspension. The mixing and oxygen transfer within the aeration tank is done by diffusing air from air blower
through high efficiency fine bubble diffusers. Overflow from the aeration tank is led to the secondary clarifiers
for separation of liquid and biomass. Settled biomass is recycled back to aeration tank to maintain the MLSS
concentration and excess biomass is wasted. Over flow from secondary clarifier is led to treated effluent tank.
Treated effluent is further treated in the Zero liquid discharge plant to make this effluent suitable for recycling.
Sludge de-watering

Sludge generated from the primary and secondary treatment is collected in a sludge holding tank and
dewatered in decanter. The sludge from decanter/Multidisc screw press machine is disposed to Common
Treatment, Storage and Disposal Facility. Filtrate is sent back to ETP for treatment.

Zero Liquid Discharge plant

Zero Liquid discharge plant consists of two stage Reverse Osmosis (RO) Plant, Multi Effect Evaporator (MEE)
and Agitated Thin Film Dryer (ATFD). The first stage RO system is plate and disc type RO and second stage is
spiral RO. Permeate generated from RO plant is recycled and reused in utilities. Rejects generated from RO is
concentrated in MEE. In MEE, effluent is concentrated by using steam. Water evaporated after condensation
is recycled and reused in utilities along with RO Permeate. The concentrate from MEE is dried in ATFD. The
dried powder is disposed to Common Treatment, Storage and Disposal Facility.



SCANCOPY

l@
LUPIN Annexure-6
Details of ZLD Plant Design Data:

Equipment Capacity
t RO Plant 164 m3/day
f Multi effect evaporator (MEE) 3143 kg/Hr. (55 m3/day)
: Agitated thin film dryer (ATFD) 173-354 kg/Hr.

SCHEMATIC FLOW DIAGRAM- ZLDIAPI-UNIT

J Barkreen | OAG
Chammtyes Chambe:
(1.0%1) {rox)

Filmrate to Lgualization
Conk

Shudge send To TS0F

' |
-
Sait send To TSOF

RO PLANT




ANNEXURE -7

ReSL/PIWMPL/25-26/PTM-263
M April 2025

To,

M/s. Lupin Limited

Plot No.2, SEZ, Phase-2
Misc Zone, Apparel Park,
Pithampur, Dist-Dhar
Muadhya Pradesh

Kind Attention: Mr. Harpreet Singh- Head Environment

Sub: Membership to CHW-TSDF - Pithampur

Dear Sir,

Sustainability

We are pleased to renew your membership and further welcome you as MEMBER of Pithampur Industrial
Waste Management Private Limited for utilizing our Common lazardous Waste ‘Treatment, Storage
Disposal Facility [CLIW-TSDEJ, to dispose your lazardous Waste safely & securely.

Your Menbership No, Is PIWMPL -1z W-P10-263

This Membership is valid for March 315 2026 or until the existence of this Jacility, whicliever is carlier. It
shall be renewed subject to all terms and conditions of our mutual contract in order uhidd pultilled.

We will now plan the Waste collection activity and keep you inform to enable timely collection as per the

schedules.

We seelk your co-uperation and assistance Lo help us meet our common objectives of keeping our Environment

safe und secure.

We once again thank you and assure of our best services and look forward (o an environment [riendly

relationship.

Please do contact us for any further information and clarification.

Thanking you

Yours truly,

lor
Pithampur Industrial Waste Management Private Limited
AM 'T Digitally signed
. i by AMIT DUBEY
Authorized Signatory

Date: 2025.06.24
DU BEY 16:14:41 +05'30’

Pithampur Industrial Waste Management Private Limited
{A Subsidiiary of Re Sustainability Limited)

CIN No. U90000TG2010PTCO7i919

Registered Office:

Level 11B, Aurobindo Galaxy,
Hyderabad Knowtedge City,
Hitech City Road. Hyderabad-500 081.

India.

SCANCOPY

Site Address:

Pithampur, District Dhar - 454 775,
Madhya Pradesh,
India.

Plot No 104, Industrai Area, Sector-Ii,

Certificate REG No : 23EQKR96 (1SO 9001: 2015}
Certificate REG No : 23EEKW93 (1SO 14001: 2015)
Certificate REG No : 23EOKE89 (ISO 45001 : 2018}

T: 7067678811,12,13

E: mbdmpwmp@resustainability.com
piwmpl.com



\
2\

ANNEXURE - 8

AzisLabs

» Works: Plot No. M-43, Sector-3, Pithampur 454774, Dist. Dhar, (M.P.) India

b City Office : 3/26, Vijay Nagar, Opp. Sayaji Hotel, indore (M.P.) India, Tel No.:0731-4068173
b Lab ContactNo. : 96698 89316, 86270 08819, 7089333892
» Email: info@azislabs.com, j.dingwani@azislabs.com,Visit: www.azislabs.in

RECOGNIZED BY MINISTRY OF ENVIRONMENT, FOREST & CLIMATE CHANGE (MoEFCC), NEW DELHI
1SO 9001:2015, 1SO 14001:2015, 1SO 45001:2018 (OH&S) CERTIFIED LAB

jormat No. : AL[FM151 D

Report Issued to :
M/S LUPIN LIMITED (Unit-ll){API Division)

Test Report

| ARNo.  : AIR-6626/2025-2026 .'

|
_ Sample Received Date © 0610912025 |
Plot No. M-2 & M-2-A, SEZ PHASE |l Report Issue Date © 12/09/2025
Misc. Zone Appare! Park, Pithampur, 454775 LN .
Dhar {M.P)
r Sample Name - Stack MonTtorihg h o
Sampling Date&Time . 05/09/2025 13:40 Stack Attached To : Boiler 4 TPH - Fiue gas Velééﬁ} - 7.03 misec
Sampling Duration  : 60 min. Location - Utility-2 (Unit-2) ' lue gas Temperature - 108°C
Sampling By__ o e i e et ] ST | D'ameter S 1meter .
| Flue Gas Flow Rate - 10549.146Nm?Hr. Humidity S90% " [ Analysis StartDate  © 06/00/2025